ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
o att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.86 dBm mi1] 14.80 dBm
20 M1 832.0770 Mz - " 8320970 Mz
P N ndg X 26.00 dB ndB 26.00 dB
- i Rl e el A 9.710000000 MHZ] - r~ R W s T 10.010000000 MHz
] Q factor 85.7 I Q factor ) 8.2
o 0 de: -
Th
10 ¥ - -10
-
= A -20 I
N L - - AN BN A
Lt 230 d —
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 832.077 MHz 16.96 dbm ndB down 971 Mhz ML 1 532.397 MHz 14.89 dem ndB down 10.01 MHz
TL 1 824.165 MHz -9.88 dBm ndg 26,00 dB T 1 £24.025 MHz -11,64 dBm ndg 26,00 db
T2 i 833.875 MHz q factor as.7 T2 i £34.035 MHz 11,43 dém q factor 83.2

L X ' )

¢ )jd J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.76 dBm Mi[1] 15.16 dem
2 835.0810 MHz - . 839.2770 MHz
_ _ndn__ 26.00 dB ndn "y 26.00 dB
0d [ Tl - MRS C N 9.750000000 MH| 0 1 A CW Y \ 9.870000000 MHZ|
Q factor \.\ 85.6 Q factor \ 85.0)
o 0 d8: {
| .
10 df X -0 d
\ f
-20 -20 f
b - ) . .
- b, - e et
0 B JELRTY =
40 dBm -40 dBm
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 835.081 MHz 15.76 dbm ndp down 9,75 MHz Ml i 638,277 MHz 15.16 dém ndp down 9,67 MHz
TL 1 831.665 MHz -10.67 dém nd8 26,00 d8 1 1 B31.565 MHz -11,30 dem nd8 26,00 d&
T2 i 841.415 MHz -10.12 dém q factor 8s5.6 T2 i 841,435 MHz -11.28 dém q factor as.0

l )|

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 30.00 Gbm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHZ  Mode Auto FFT o Att 30dB  SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk M |
Mi[1] 16.68 dBm Mi[1] 15.24 dBm
o 84,2640 MHz - 842.1420 MHz
B 26.00 dp) o ndB 26.00 dp)
w0 d B\w’“-ﬂ\f/‘m‘ 9.910000000 MHz 10 di P A i AL 9.690000000 MHz
Q factor \ 84.8 ] Q factor ! 86.9
o f 0 dés / A
4 'S 1
¥ 5 T i
-10 T 10 o ¥ .y
,f Y / \
e - L7
A O Y
=0 -50
60 d -60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz 4.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
M1 1 840.264 MHz 16.68 dBm ndB down 9.91 MHz M1 1 B42.142 MHz 15.24 dBm ndB down 9.69 MHz
TL 1 839.065 MHz -8.97 dBm ndg 26,00 dB T 1 39,165 MHz -10.63 dam ndg 26.00 dB
T2 i 848.975 MHz -9.08 dém q factor 4.8 T2 i 848,855 MHz -10.59 dém q factor 6.8

l JU J

L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.57 dBm mi1] 15.06 dBm
2 ) 825.01610 MHz - 825.67980 MHz
ndf 26.00 dB 26.00 dB
N A B e 1.222400000 MHZ| ™ 2.027000000 MHz
10 df M 10 o o \
Qfactor | 674.9 / Q factor \ 272.8
o - 0 de: :‘
T T
10 d -10 di - \‘\‘
\
-20 \. -20 ’ r
Wa¥al . R e ¥ Pommr
T 0
-40 dBm
-s0 -s0
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz 5.5 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 825.0161 MHz 14.57 dbm ndB down 1.2224 WHz ML 1 525 6796 MHz 15.06 dem ndB down 3.027 WHz
TL 1 824.0846 MHz -11,53 dém ndg 26.00 dB T 1 £623.9695 MHz -11,22 dBm ndg 26.00 dB
T2 i 825.307 MHz -11.40 dém q factor 674.9 T2 i 827.0165 MHz -10.58 dém q factor 272.8
L JU J - L JU -

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
lo att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.31 dBm Mi[1] 15.34 dBm
2 836.51400 MHz - 836.42210 MHz
ndB 26.00 dB X ndB 26.00 dB
10 P LB 1.236400000 MHz 10 A e e e VB T 3.021000000 MHz
/ Qfactar | 676.6 i Q factor 276.9
o - 0 de:
/ i
vy Ty
10 di o -10 df ’a
\
-20 ! -20 ,
) / \ ; e [ L
30 dBm Sae e 3,
e »
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 836.514 MHz 13.31 dém ndp down 12364 MiHz Ml i 636.4221 MHz 15.34 dém ndp down 3,021 MHz
TL 1 835.8846 MHZ -12,65 dam nds 26.00 d8 1 1 834.9895 MHz -10,91 dém nds 26,00 d8
T2 i 837.121 MHz -12.93 dém q factor 676.6 T2 i 838.0105 MHz -10.54 dém q factor 276.8
L )| J L J -
ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.31 dBm Mi[1] 15.38 dBm
848.29160 MHz 846.52900 MHz
= ndB 26.00 dB = 26.00 dB
w0d - b e BH A n 1202800000 MHZ 0 - 3.015000000 MHz
Qfacter 7} 705.3) / Q factor 280.8
o 0 da v .
/| \ T \
T A ?
-10 )J v -10 o s Y
] 7 .
3
20 20
- P -
30 d — AL | soth
A e
-40 dem -40 dem
50 -50
60 d -60 d
CF 848.3 MHz 1001 pts Span 2.8 MHz 7.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 848.2916 MHz 14,31 dbm ndB down 1.2028 WHz ML 1 546,525 MHz 15.38 dem ndB down 3015 MHz
TL 1 847.6956 MHz -11.81 dém ndg 26.00 dB T 1 846.0135 MHz -10,73 dBm ndg 26.00 dB
T2 i 848.8986 MHz -11.83 dém q factor 705.3 T2 i 84,0285 MHz 10,47 dém q factor 280.8
L JU J L JU J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.65 dBm Mi[1] 14.78 dBm
2 825.96100 MHz - . 8927760 MHz
ndB 26.00 dB ndB 26.00 dB
Loy fige By, 1.915000000 MHz P e S DB, e 9.770000000 MHz
109 i ~ QYactor 167.9) . Q factor \ 85.2
o + 0 de:
/
10 d -10 di
20 A 20
A iV T A o ] e
30 e - e et I
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 825.361 MHz 13.65 dbm ndB down 2.915 MHz ML 1 32.776 MHz 14.78 dem ndB down 9,77 Whz
TL 1 824.062 MHz -12.08 dém ndg 26.00 dB T 1 24,145 MHz -10.94 dBm ndg 26,00 dB
T2 i 826.978 MHz -12.51 dém q factor 167.9 T2 i 833,815 MHz 11,16 dém q factor as.2
L JU J - L JU J -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.97 dBm mi1] 14.11 dem
83451200 MHZ B37.5390 MHzZ
2 2
2 ndB 26.00 dp| =@ I ndn 26.00 dB|
. ] & B e 1.945000000 MHz - s T N 9830000000 MHz
] Q factar 166.8 { Q factor \ 85.2
o 0 d8:
10 ‘)’ 10 d T
™ / 20 f
; | A~ , e VAL P
-0 day " T A -30-dpm =
J -
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 834.512 MHz 12.97 dém nd@ down 4,845 MHz [ 1 £37.539 Mz 14.11 dém nd@ down 9.63 MHz
T 1 834,022 MHz -12,68 dem nds 26,00 d8 T 1 831605 MHz -12,39 dem nd8 26,00 d8
T2 1 838.968 MHz -13.43 dbm q factor 166.8 T2 1 £41.435 MHz -12.08 dém q factor 85.2
L Il ) o

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

L Il

trum 2 um 2
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.04 dBm mi1] 13.73 dBm
B44.70200 MHZ B45.6980 MHz
2 2
2 I nds 26.00 dB =@ Flidn 26.00 dB
. - y B +.865000000 MHz - P .930000000 MHZ]
i Q factar 173.6 [ 85.2
o T
i 1
10 df ]
20 f
TPyt -, LA L VEVAN
- g v
40 dBmv
50 -50
60 df -60 di
CF B46.5 MH2 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 844.7682 MHz 13.04 dém nd@ down 4,865 MHz [ 1 B45.608 Mz 13.73 dem nd@ down .93 Mz
T 1 844,052 MHz -12.94 dam nds 26,00 d8 T 1 £39.065 MHz -12,51 dam nds 26,00 d8
T2 1 848.918 MHz -12.63 dBm q factor 173.6 T2 1 B4B.005 MHz -12.16 dBm q factor 85.2

TEL : 886-3-327-3456

FAX . 886-3-328-

4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.09 1.10 2.73 2.73 4.50 4.49 9.05 9.07 - - - -

Middle CH 1.09 1.09 271 2.72 4.48 4.50 9.01 9.03 - - - -

Highest CH 1.09 1.08 2.72 2.72 4.51 4.48 8.95 9.03 - - - -

Mode LTE Band 5 : 99%0BW/(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
LowestCH | 1.09 - 2.71 - 4.51 - 9.01 - - - - -
Middle CH 1.09 - 2.71 - 4.54 - 9.01 - - - - -
Highest CH | 1.09 - 2.73 - 4.50 - 8.99 - - - - -
TEL : 886-3-327-3456 Page Number : Ab-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B = RBW 30 khz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.80 dBm mi1] 15.35 dBm
2 824.40630 MHz - 824.84270 MHz
occBw 1o 1090909091 MHz 1096503497 MHz
1/ Pt A ey A
wd ¥ 10d s
o 0 de: -
7 i 7
104 L
20 ; E T
o A VAT
o e e b A~ v R R
40 dBm
-s0 -s0
-60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz 4.7 MHzZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 824.4063 MHz 15.80 dBm ML 1 624 8427 MHz 15.35 dem
TL 1 824.15175 MHz 8.73 dém Occ Bw 1.090909091 MHz T 1 824.15455 MHz 3,47 dbm Occ Bw 1.096503457 MHz
T2 i 825.24266 MHz 11.05 dém T2 i 825.25105 MHz 7.70 dém

l JU J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

2 im =
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 15.52 dBm| } Mi[1] 15.06 dBm|
. . B36.70700 MHZ - B36.18670 MHZ
p . o 1.080909091 MHz 4 oce Bw 16294 MHZ,
AN by PP e . N e
10d L Y e 10 d o Wy
o 0 d8:
10 df =10 di
| 7
-20 1 -20 f
. n pr L
-30 By R ~ < e S = L v
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.707 MHz 15.52 dom [ 1 £36.1867 MHZ 15.06 dem
T 1 835.95175 MHz 8,88 dBm 0cc Bw 1.090909091 MHz 1 1 835.95734 MHz 2,09 dBm 0cc Bw 1.093706294 MHz
T2 1 837.04266 MHz 10.88 dém T2 1 837.05105 MHz .16 dbm

l )|

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 30 khz
o Att 30de  SWT  63.2 45 @ YBW 100kkz  Mode Auto FFT o Att 30de  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.83 dBm } M1[1] 14.50 dBm
o L 848.48180 MHz - i ) 04798390 MHz
¥ occow 1.088111888 MHz T T oce B 1.082517483 MHz
P PR S e Pk Pty LT s P
- Ly 0 EW V v avaly M ]
o 0ds .
J I\
p y
-1od 7 -10 7 k
-20 - ‘u -20 a \
. e R o
andsm 50dem S
-40 dBm -40 dem
50 -50
60 d -60 d
CF 848.3 MHz 1001 pts Span 2.8 MHz 8.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 848.4816 MHz 15.83 dbm ML 1 5479639 MHz 14.50 dem
TL 1 847.75175 MHz 9.32 dem Occ Bw 1.088111668 MHz T 1 847.75734 MHz 7.62 dBm Occ Bw 1.082517483 MHz
T2 i 843.83986 MHz .55 dbm T2 i 848.83986 MHz .16 dém

l JU J

)i ) )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG052917-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

=)

Ref Level 30.00 G&m

Offset 11,10 db e RBW 100 khz

m

=)

RefLevel 30,00 dBm  Offset 11.10 OB e RBW 100 kHz
Att

lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT - a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.88 dBm mi1] 16.03 dBm
826.04550 MHz 10 MHz
2 2
2 — 2.733266733 MHz =@ oc 3 MHz
e & b
10 df 5 10 o v
/ \ Y
o - - 0 de: :
10 d / \ -10 di \
7 Y Y
/ \ \
[ ey = e, -~ -
- ¢ e
v N .y
-40 dBm
-s0 -s0
60 d -60 di
CF 825.5 MHz 1001 pts Span 6.0 MHz 5.5 MHZz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 826.0455 MHz 16.98 dbm ML 1 5261633 MHz 16.03 dBm
TL 1 824.12138 MHz 8.68 dbm Occ Bw 2.733266733 MHz T 1 824.13936 MHz 10.31 dBm Occ Bw 2.733266733 MHz
T2 i 826.85465 MHz .83 dém T2 i 826.87263 MHz 9,35 dém
L JU ) L JU ) o
L im il
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.28 dBm mi1] 16.54 dBm
2 M1 837.24330 MHz - v 836.11040 MHz
~— Oce W 2.709290709 MHz - x , av 2.721278721 MHz
TL e Ay e T e i P
10 df 10 o v
\ / \
L [ \
o - 0 de:
/ \ /
10 df : 10 db =
/ \ /
-20 -20
— et e JU RN N P
' n 20 L =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 37.2433 MHz 17.28 dém Ml i 6361104 MHz 16.54 dem
TL 1 835.14535 MHz 10.21 dém occ Bw 2.709290709 MHz 1 1 835.14535 MHz 3,34 dem occ Bw 2.721278721 MHz
T2 i 837.85465 MHz 10.29 dém T2 i 837.86663 MHz 10.20 dém

l JU

L )| J L J -
ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o Att 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.25 dBm M1[1] 16.35 dBm
= s 2721370721 Wit o ; ocen 2721370721 Wit
Qce By . 2.721278721 MHz dce B 2.721278721 MHz
T . R P e S 1 ey VT2
10d T 10 d =
/ A
o 4 0 dés f r
10 d 10d [ \
) / / \
. . ¥ \
P o |
- )
-40 dBm -40 dem
50 -50
60 d -60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz 7.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 847.8477 MHz 16.25 dbm ML 1 547264 MHz 16.35 dem
TL 1 846.14535 MHz 10.65 dBm Occ Bw 2.721276721 MHz T 1 846.14535 MHz 9,36 dbm Occ Bw 2.721276721 MHz
T2 i 848.86663 MHz 10.77 dém T2 i 848.86663 MHz 9.02 dém

¢ )jd J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.37 dBm mi1] 14.04 dBm
2 827.61900 MHz - B 828.15800 MHz
+.495504496 MHz occ Bw " +.485514486 MHz
T T e o \ Y.
10 ¢ : - 10 o - e ;
! J |
] : 0 da L
] \ / |
/ Y
10 d -10 di
\ / \
-20 I -20 f] l\ —
E SRl L ) Ao o W W
ud N e L Al A
geul -y W \
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 827.815 MHz 14.37 dBm ML 1 526158 MHz 14.04 dBm
TL 1 824.25225 MHz 9.01 dBm Occ Bw 4.495504496 MHz TL 1 824.25225 MHz 3,52 dbm Occ Bw 4.485514486 MHz
T2 i 828.74775 MHz .99 dem T2 i 820.73776 MHz 9,90 dém

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.79 dBm mi1] 1444 dBm
. B36.68000 MHZ - 837.79500 MHZ
- ¥ occ Bw +.475524476 MHZ| - +.495504496 MHZ|
[EN T PO AN O o a B W LR vy o
0d i > v Vi 10 d : e - ol
o 4 0 d8: J
I Y |
{ \ [ \
10 df - -10 d \
0 20 y
L.
y ¥ o " ) LI WLVALY I
2R : A0 By 7
40 dBm -40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.68 MHz 14.79 dom [ 1 £37.798 Mz 14.44 dBm
T 1 834.25225 MHz 10.28 dBm 0cc Bw 4475524476 MHZ T 1 834.26224 MHZ 2.01 dBm 0cc Bw 4495504496 MHz
T2 1 838.72777 MHz 9.04 dbm T2 1 836.75774 MHz 9.33 dbm

l )|

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.76 dBm Mi[1] 14.11dBm
846.98000 MHz
= Oce Bw = T occ Bw 1.475524476 MHz
rorrme VA ey o - o o
- o rrame VA 0 . n N .
/ 1
! \
o 0 dés 7 -
[ A
-1od -10di 4
20 20 /
I'a
A e .
o e AP N T g Wy VAR fos
i dai o A0 A A V.Y VN
-40 dBm -40 dem
50 -50
60 d -60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz 5.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T B646.59 MHz 14.76 dbm ML 1 546,56 MHz 14.11 dem
TL 1 944.24226 MHz 8.54 dBm Occ Bw 4.505494505 MHz T 1 844.26224 MHz 9,65 dbm Occ Bw 4.475524476 MHz
T2 i 848.74775 MHz 8.43 dém T2 i 848.73776 MHz .50 dém

l JU J

)i ) )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.33 dBm Mi[1] 15.65 dBm
2 629.4600 MHz - 827.9620 MHz
o o o 9.050949051 MHz . Y occ Bw 9.070979071 MHz
L ah | T N
1 d 10 df ;}J =
{ /
o T 0 de:
{ | ]
104 -10 di -
J
<0 - p/
e el - S|
a0 di N
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 62548 MHz 16.33 dbm ML 1 527.362 MHz 15.65 dem
TL 1 824.4845 MHz 10.62 dBm Occ Bw 9050949051 MHz T 1 24,4645 MHz 9,73 dbm Occ Bw 9.070929071 MHz
T2 i 833.5355 MHz 10.75 dém T2 i 833.5554 MHz 9,47 dém

¢ )jd

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

l )|

2 im =
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.85 dBm mi1] 15.44 dBém
2 835.7410 MHz - . 834.9220 MHz
- 9.010989011 MHz ¥ 9.030969031 MHz
v s 1 DA,
1 d { 10 df i Y
/ \ /
o F 0 da: ¥
{ 4 {
/
10 df \ -10 d -
I f
f
-20 ,f - -20 +
A B RSV WAV At R pey
0. der- et L 90 gt
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 835.741 MHz 16.85 dbm Ml i 634,822 MHz 15.4% dom
TL 1 832.0045 MHz 10,98 d8m 0cc Bw 9.010989011 MHz 1 1 831.9645 MHz 9,49 dBm 0cc Bw 9.030969031 MHz
T2 i 841.0155 MHz 10.74 dém T2 i 840.8955 MHz 9.27 dém

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

l JU

ctrum 2 um 2
Ref Level 30.00 Gbm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
o Att 30de  SWT 12645 @ YBW 1 MHZ  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 17.01 dBm M1[1] 15.70 dBm
o ™ 841.0430 MHz - 8406230 MHz
- oce By 8.951048951 MHz Oce By 9.030969031 MHz
o P g AP AN s
10d 10 d =
o : 0ds ] t
| { \
-1od 10 d '; \
— 20 / 5
v e
el s i ! b
-40 dem
50 -50
60 d -60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz 4.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 841.043 MHz 17.01 dbm ML 1 54D.623 MHz 15.70 dem
TL 1 839.5045 MHz 10.97 dBm Occ Bw £.951048951 MHz T 1 39,4645 MHz 9,19 dBm Occ Bw 9.030969031 MHz
T2 i 848.4555 MHz 10.27 dém T2 i 8484955 MHz .50 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-16 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

L JU

m 2 m 2
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.89 dBm mi1] 15.10 dem
. 874.96570 MHZ - 824.24130 MHZ
B 1.085314685 MHz oce Bw 2.709290709 MHZ]
Ao fh o o ry —_ s S T2
wd 7 e = 10d oL
4
o 0 d8: {
1 f 1
\
10 df - - -10d
/
20 f .
v 1 A A N [ .
o Al AT Y A s i \ R
e v
40 dBmv
-50 -50
60 df -60 di
CF 824.7 MH2 1001 pts Span 2.8 MHz 5.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 24.9657 MHz 13.89 dém [ 1 £24.2413 MHz 15.10 dem
T 1 824.16014 MHz 8.51 dam oce Bw 1.085314685 MHz T 1 824.14535 MHZ .76 dBm oce Bw 2.709290709 MHz
T2 1 825.24545 MHz 6.83 dBm T2 1 B26.85465 MHz 8.90 dBm

L I

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L J J

trum 52 s v 52
Ref Level 30.00 dBm Offset 11.10 dB & RBW 30 kHz Ref Level 30.00 dBm Offset 11.10 dB & RBW 100 kHz
o art 30de SWT  63.2us @ YBW 100kHz Mode Auto FFT o Att 0dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100,100
(@ 17K Max o7k max
[EEEY 13.99 dBm Mi[1] 14.99 dBm
2 i 836.60740 Mz - ” _ bas.67ea0 Mz
occ Bw 1.093706294 MHz iy :Bw 2.709290709 MHz
- - S PR ava's N
oo PRUSUUND SV N, N o N
o 0 d8s +
| /
10 T 10 v
1 / \
20 -20 k
/ A TN e
ey ey -30 g - =
. -
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 836.6874 MHZ 13.99 dém Ml i 8356788 MHz 14,93 dom
T1 1 93595455 MHz 7.77 dam occ Bw 1.093706294 MHz T1 1 835.15135 MHz 2,57 dam occ Bw 2.709290709 MHz
T2 1 837.04825 MHz 6.34 dBm T2 1 B37.86064 MHz 8.82 dBm

Highest Channel / 1.4MHz /

64QAM

Highest Channel / 3MHz / 64QAM

l )|

= im =
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.48 dBm Mi[1] 15.50 dBm
2 848.50420 MHz - . 846.39110 MHz
o B 1.088111888 MHz % o .\"w 2.727272727 MHz
- ol \ T T AR Ao
wd ¥ P (WY, T— ¢ 10 d ‘}-f - . Vs
a 0 das -
/ ]
/ /
-1od -10di £
/ !
20 20
= = = = By — - =
e
-40 dem
50 -50
60 d -60 d
CF 848.3 MHz 1001 pts Span 2.8 MHz 7.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 848.5042 MHz 13.48 dbm ML 1 5263911 MHz 15.50 dem
TL 1 847.75455 MHz 8.87 dom Occ Bw 1.088111668 MHz T 1 846.13936 MHz 9,10 dBm Occ Bw 2.727272727 MHz
T2 i 843.84266 MHz 7.77 dém T2 i 848.86663 MHz .56 dém
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FAX . 886-3-328-4978

Page Number

1 A5-17 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG052917-01B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.16 dBm Mi[1] 15.61 dBm
2 i 824.49200 MHz - 628.0010 MHz
occ Bw +.505494505 MHz occ Bw 9.010989011 MHz
L Y 2 Ao ) Wav¥a
wd 1t L v 10d = = A
7 1\
o - 0 da: .
! \
/ \
10 d -10 di
/ /
20 / 20 .
Poderd VN . -
24 IS, wals Pt Joory o ull |
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 826.5 MHz 1001 pts Span 10.0 MHz 9.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 824.432 MHz 14.16 dbm ML 1 526.001 MHz 15.61 dem
TL 1 824.23227 MHz 6.28 dBm Occ Bw 4.505494505 MHz T 1 £24.5045 MHz 3,13 dbm Occ Bw 9.010989011 MHz
T2 i 828.73776 MHz .03 dém T2 i 833.5155 MHz .05 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.57 dBm mi1] 14.38 dBm
834.47200 MHz 835.4010 MHz
2 2
2 " occ Bw +.535464535 MHZ =@ 7 occ Bw 9.010989011 MHz
. N - N . T1 o R, "
10 df /N = e 10 d i SESE
/ | T
o - “ 0 d8 \
/ \ / \
10 d -10 di
] \ i
20 Ji \ -20 /
oy /) M,
-0 d v — T -30 dBm i r = = Ty
b oAnte e P v —~
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 834.472 MHz 13.57 dém Ml i 635,401 MHz 14.38 dém
TL 1 834.2023 MHz 6.49 dBm occ Bw 4.535964535 MHz 1 1 831.9845 MHz 8,37 dem occ Bw 9.010989011 MHz
T2 i 838.73776 MHz .68 dbm T2 i 840.8955 MHz 7.14 dim
L JL ] L JU ] L
m s 2 um 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 12.47 dBm Mi[1] 14.92 dBm
o 844.45200 MHz - 840.8630 MHz
[ Oce By 1.495504496 MHz X Oce By 5.991008991 MHz
1~ T N PN P
10 d 3 . c ’ 104 J.L - e .
1
{ \
o ] 0 dés
/ \
-1od -10di
/ { \
/ /
20 1 -20 ~ .
\ -~
a0 3 A WV \, - .m.‘p, s { ]
W “
-40 dBm -40 dem
50 -50
60 d -60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz 4.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 844.452 MHz 12.47 dbm ML 1 540,563 MHz 14.92 dem
TL 1 944.25225 MHz 7.41 dBm Occ Bw 4.495504496 MHz T 1 39,4645 MHz 3,45 dbm Occ Bw £.991008991 MHz
T2 i 848.74775 MHz .24 dém T2 i 8484755 MHz 9.02 dém
L JL ] L JU ] L
TEL : 886-3-327-3456 Page Number 1 A5-18 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS /_\ 20 chine R 5
10 dem ! \ 10 dBm J l\
B
o b l 0 dem ‘{ ‘
-10 d&m 1 -10 dBm ‘I
SPURIOUS INE_ABS “ )‘
20 dem 1"'L 20 dem
-30 dBm i -30 dBm—
40 dem f hM]\ 40 d l"\
50 dBm Vi s | s \
~ _'W__,ﬁ’\ \.\ |’L"‘-~- .
ek 60 dem . e N
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,91608 MHz -52.77 dBm -30.77 08 000 MiE | B45 o0 Wiz 100,000 Kiz e T 2040 B _QWI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,599550 MHz -3L.78 dém -18.78 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -34.23 dBm -21.23 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.23077 MHz 20.56 dBm -9.34 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,13487 MHz -52.63 dBm -39.63 dB
T
i =
Date: 18.SEP.2020 15:07:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

8.SEP.2020 15:

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10 dBm /"""N"M\ 10 dBr"{. """“"\
ods ] - 0de \
-10 dBm # i -10 dpm
SPURIOUS_LINE_ABS |‘ \ )
“20 dem ‘ Lmk 20 dpm
-30 dBm ) dBrm
-40 dem st -40 dém l\\‘\
T -
-50 dam o -50 dem \‘,
- T
e R
e -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -42.53 dBm -29.53 d8 847.000 MHz 849,000 MHz 100.000 kHz 547,98202 MHz 12.53 dBm -17.47 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99650 MHz -32.20 dBm -19.20 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00250 MHz -33.70 dBm -20.70 dB

824.000 MHz 826.000 MHz 100.000 kHz 82472228 MHz 12.58 dém ~17.32 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,60440 MHz -42.90 dbm -29.90 db

S
Y
il A I [] o

Date: 18.§
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

: 18.5EP.2020

15:

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS /\ 20 dkine f‘\ s
10 dBm [ l\ 10 dBm ( .\
ode 0 dem J
-10 d&m l -10 dBm
-20 dem h -20 dem J
-30 dem -30 dBm ]
-40 dem 40 dpy \
-50 dem /! | N
. S v N I N
-l 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,92408 MHz -53.81 dém -40.51 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.73926 MHz 20.02 dém ~9.08 d&
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -30.54 dém -17.54.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00150 MHz -33.65 dBm -20.65 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,25075 MHz 19,99 dBm -10.01 dB B50.000 MHz 560000 Mz 100000 kHz 550 12408 Mie ~53.56 chm 0.5 B
Y
I 1 P

Date: 18.SE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [01 avgpur

Limit dheck BAES | SPURIGIE CLiNEKARS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dBm / '\ 10 dBry ‘\
0 dB { \ o dB"‘f 1|
-10 d8m I -10 dén‘
SPURIOUS_LINE_ABS J \ | |
20 dBm [ h -20 dBm
-30 dém I “"“‘.,‘ B
-40 dem ~ 40 dBm k\"‘-..
A1 A
50 dem 50 dBm
__,.-»——""’/W T ——
B-ciirr -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -41.88 dBm -28.88 de 847.000 MHz 849.000 MHz 100.000 kHz 848,71329 MHz 11.88 dBm -18.12 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.98352 MHz -33.05 dBm -20.05 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,02348 MHz -34.89 dBm -21.30 dB

824.000 MHz 826.000 MHz 100.000 kHz §25.08392 MHz 12.05 dém ~17.95 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.07 dbm -29.07 dB

T
i P2
Dater 1 SEP.2020 15:12:z
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

: 18.5EP.2020 15:2

Date: 18.SE

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm f‘\ 10 dBm
ode \| 0 dem
-10 dBm - -10 dBm
SPURIOUS. LINE 85 \
-20 dem 1 20 dBm
.30 dam ﬂ\ -30 dem—t
|
40 dBm T -40 dBm \
-50 dem MW - i
i \
el wl,..— 50 dBm "-..,rh‘ﬁ—w ——==
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82293207 MHz -54.31 dém -41.31 d 547.000 MHz 849.000 MAz 100.000 kHz 848.73327 MHz 18.68 dBm -11.32 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -35.08 dém -22.05 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -35.08 dBm -22.98 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.22478 MHz 18.02 dBm -11.08 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.11489 MHz -54.20 dBm -41.20 db
Y
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dém P _\ 10 cerp ‘\
0 dB !’ \ i dBrrl \l
-10 d8m : -10 dBm
SPURIOUS_LINE_ABS J \ ‘
-20 dem | - -20 dBm
-30 dBm JJ B
-40 dem /"’ 40 dem "\\
AN
-
50 dam — = ‘JL 50 dem ——
S -"‘—»-.____M_AN
~Geim—- -60 dem —
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -44.01 d&m -31.61 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,23177 MHz 10.73 dBm -19.27 db
£23.000 MHz 824,000 MHz 20,000 kHz 82397852 MHz -35.43 dBm -22.43 08 949.000 MHz 850,000 MHz 20.000 kHz 849,01848 MHz -36.61 dBm -23.61 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.29870 MHz 10.82 dBm -19.18 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -42.77 dbm -29.77 db
T
) >
Dater 1 SEP.2020 15:22:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-21 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

: 18.5EP.2020 15:2

Date: 18.SE

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PABS . 20 chine 5
/ |
10 dem (\ 10 dém ’ !
ode l\ 0 dem T ‘
|
-10 derm - -10 dBm +
20 dem 20 dem )‘
30 dem / \"M ’J”I\ 30 dam f\\ Nh‘" \
40 derm ﬁhj ‘ 40 dBm W
-50 dem ul / \ = f \ A
~1 7\ ’ RV
“ e T S Ry Wy
= dar 60 dBm -

Start 815.0 MHz 3003 pts Stop 827.0 MHz_|||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -45.07 dem -33.07 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 8498.70471 MHZ 20,55 dbm .45 0B

823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -19.67 dém -6.87 db 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -20.15 dBm -7.15 dB

£24.000 MHz 527.000 MHz 100.000 kHz 824.2592¢ MHz 20.81 dBm -9.19 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,06494 MHz -46.42 dBm -33.42 dB

T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m

Spectru Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dém S . ‘._\ 1.19‘9&‘[1 |
0ds { HI||p dem ¥
| \
-10 dBm f -10 dBm i
SPURIOUS_LINE_ABS I \
20 dBm } -20 dBm L
-30 dBm -30 dem
/%"" L\|"
-40 dem 40 dem
/
50 dem — = -50 dBm e
——
NS, o “ﬁ‘-"*—-——r—_...
-l -60 dBm

Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,79620 MHz -31.75 dém -18.75 de 846.000 MHz 849.000 MHz 100.000 kHz 846.63686 MHz 9.12 dBm -20.88 d&

823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -25.76 dBm -12.76 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -27.12 dbm -14.12 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.60090 MHz .01 dBm -20.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -34.19 dbm -21.19 dB

T
i W
Dater 1 SEP.2020 15:31:08

TEL : 886-3-327-3456 1 A5-22 of 41

FAX . 886-3-328-4978

Page Number



SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG052917-01B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PABS [\ 20 chine 5
10 dBm ( l 10 dBm H L
0de l 0 dem !
-10 d&m -10 dBm
SPURIOUS INE_ABS \ J
-20 dem 20 dBm [J
-30 dem j ,l‘ fr\ -30 dBm ﬂ\ lj \
-40 dem / v}q ﬂJ ‘ -40 dBm i
) | ||' W \
-50 dBm 1/1\-'/ W .‘H Wﬁl& ’é& B t \}I\
J o~ ol | -
=y 60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.95604 MHz -46.10 dém -33.10 & 546.000 MHz 849.000 MAz 100.000 kHz 848.76174 MHz 19.93 dBm -10.07 db
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -20.63 dém “7.89 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -21.60 dBm -8.60 dB
£24.000 MHz 527000 Mtz 100.000 kHz 524.23926 MHz 20.11 dBm -9.89 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -46.50 dBm -33.90 dB
Y
) i )
: 18.5EP.2020 15:

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm — 10.48m
( 0 e .
ods / + dBm i
-10 dem 1 [[f-20 sem 1
SPURIOUS_LINE_ABS J L
“20 dem l -20 dBm l
-20 dBm ,Jf"']" -30 dBm \“*“
-40 dem 40 dem I
g
— [ ]
50 dem — 50 dem e
_____ﬁ_,,,.»“" N“—H-«‘__M_
5 drr 50 dBm —=

Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 82284416 MHz -32,54 dém -19.54 de 846.000 MHz 849.000 MHz 100.000 kHz 846.56793 MHz 8.48 dBm -21.52 d&

823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -28.65 dBm -15.65 dB 949,000 MHz 850.000 MHz 30,000 kHz 240,00050 MHz -28.94 dBm -15.94 dB

824.000 MHz 827.000 MHz 100.000 kHz 82434016 MHz £.12 dBm -21.88 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -34.78 dbm -21.78 dB

T
i W
Date: 18.SEP.2020 15:32:48
TEL : 886-3-327-3456 Page Number 1 A5-23 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

: 18.5EP.2020 1

610z

Date: 18.SE

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
i /
10 dBm f 10 dBm [ :
0de { l\ 0 dem ‘ !
-10 d&m | -10 dBm
-20 deém 4 -20 dBm }
-30 dem ) fr"\ -30 dBm ﬂ\ ] \
-40 dem / \ j \ 40 dBm 1 ;i \
-50 dém =4 / oy F’-«\ dBm U.y LN
. I \ P ““g"“' \JJ N
> i _e0 g
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -48.30 dém -35.30 d 546.000 MHz 849.000 MAz 100.000 kHz 848.77972 MHz 18.60 dBm -11.40 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599850 MHz -24.16 dém -11.16 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -24.24 cBm -11.24 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.25325 MHz 18.84 dBm -11.16 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -48.07 dBm -35.07 dB
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
s o .M\\ P T
0 dB - dem T
] \ \
-10 d8m J |-20 dem -
SPURIOUS_LINE_ABS H \
-20 dem l -20 dBm ‘
-30 dBm -30 dem
" _.-j \L
-40 dem T4 40 dBm --.,,j““
e ~d
-50 dam P -50 dem
- ———
~ R ey e
G- -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -34.61 dem ~21.61 d6 546.000 MHz 849,000 MHZ 100,000 kA2 846.58801 MAZ =23 dbm —22.77 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -30.66 dBm -17.66 & 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -31.15 dBm -18.15 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.09241 MHz £.82 dim -23.12 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -36.78 dbm -23.78 dB
T
) >
Dater 1 SEP.2020 16:04:22

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-24 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS [\ 20 chine . 5
10 dBm Jl | 10 dBm H
ode ( !\ 0 dem } \
-10 d&m t -10 dBm
SPURIOUS INE_ABS \ / \
20 dem ZL 20 dem )j {
-30 dBm } .\“ ﬁ -30 dBm fﬁ‘
o e J ]\
V\ T
Fa / i M\\ | , ""r a
50 dBm T 74 s T ¥ 1 ‘,\%0 dBm— lﬁ,r ]
e L W W \\\ \__ e )
S-dam 60 dem = -
Start 815.0 MHz 3003 pts Stop 829.0 MHz_|||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,16484 MHz -47.08 dBm -34.08 dB 544,000 Mz | 849,000 Mz 100.000 KAz 348 63200 Mz 2052 cBm .40 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99650 MHz ~24.44 dbm -li.44.ds 849,000 MHz 850,000 MHz 50,000 kHz £49,00150 MHz -24.54 cBm -11.54 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.33217 MHz 20.63 dBm -9.37 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.82418 MHz -46.81 dBm -33.81 dB
—
il ] L] il 1 [ ]
Date: 18.SEP.2020 16:

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru =[] Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGNEGLinEkABS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dem 10 dBm:
., Pty -
s S ] v
0dB { ﬂ/\. dBm:
-10 dém f L 10 dBm
-20 dém r -20 dBm t
-30 dém -30 dém }
N"—’L.‘-"J \-...Jk—<~
40 derm ~40 dBm m—
50 dem - 50 dBm
e —
S
-60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz_| ||[Start 844.0 MHz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -33.20 dem ~20.20 db 544000 MHz 849,000 MHZ 100,000 kA2 844.30211 WAz 545 dBm ~23.55 0B
£23.000 MHz 824,000 MHz 50.000 khz 82399950 MHz -28.05 dém -15.05 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -29.58 dBm -16.58 d8
824.000 MHz £29.000 MHz 100.000 kHz 625.19630 MHz £.80 dem -23.20 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.80 dbm -21.80 dB
Y
) i )
Date: 18.SEFP.2020 16:12:26

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-25 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

: 18.5EP.2020

16:10:46

Date: 18.SE

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
N
10 dBm Jlf\ 10 dBm i
N ) l\ e fJ \
-10 d&m i -10 dBm
SPURIOUS. LIV P63 K [
-20 deém } i -20 dBm "
: [ ]t
-30 dem I “ [ ﬁ PJ \
40 derm |J I 40 dBm 1 f
[
K Fa f i \ Mﬂ-!ﬂl , 1 NJ \ Pal
. 4 L2 RNPR T AR (o R TR A
. L e 'L«ijﬂ irLl“Mw, \\_/ .
e 60 dem .
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,17283 MHz -47.43 dém -34.43 d 544.000 MHz 849.000 MAz 100.000 kHz 848.67782 MHz 19.42 dBm -10.58 db
823.000 MHz 824,000 MHz 50.000 kHz 823,99950 MHz -25.10 dBm -12.10 dB 545,000 MHZ 850,000 MHz '50.000 kHz 249 00050 MHe 25 45 dom “12.98 0
£24.000 MHz 529.000 MHz 100.000 kHz 824.33716 MHz 19.03 dBm -10.07 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85082418 MHz -47.32 dBm -34.32 db
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
i ; ; Aks Line _§PURIOUS_LINE_ABS PAS
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dem 10 dBm:
Faand WW«W.—@ fum
0dB L qurﬁ
[ |
10 dBm i ‘I 10 dBm
SPURIOUS_LINE_ABS [ \ \
20 dBm r i 20 dBm \
-30 dBm ¥ -30 dBm \N—:“
-40 dBm: 40 dBm =
-50 dem -50 dem \\“
| F | i |
e 60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,96404 Mhz 33,00 dem ~20.90 db 544000 MHz 849,000 MHZ 100,000 kA2 84443706 WAz 550 dBm —24.41 0B
823.000 MHz 824,000 MHz 50.000 kHz 823.99151 MHz -31.01 dBm -18.01 dB 49,000 MHz 850.000 MHz '50.000 kHz 849.00150 MHz 32,46 dbm 219,46 dB
824.000 MHz £29.000 MHz 100.000 kHz 62594955 MHz S.42 dem ~24.52 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -35.80 dBm -22.80 dB
Y
) >
Date: 18.SEP.2020 16:14:06

TEL : 886-3-327-3456 1 A5-26 of 41

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine r‘l 5
10 dBm (A\ 10 dBm ‘
ode ) l 0 dem lf 1
-10 d&m T -10 dBm i
-20 dém l -20 dém } j
-30 dem ; /'n‘\ -30 dBm ﬁ H \
-40 dBm j \V\ -40 dBm ! +
bl / \ o , | )f \
-50 dém 7 B
) / W Y MLJU jb ‘ 7 -
o = | L""‘ o P Rv—\n,m / \ 60 forord "'N'l‘ .} \
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,16484 Mz -49.60 dém -36.60 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.64785 MHZ 18.35 dBm -11.65 d&
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99750 MHz ~27.28 dbm -14.20 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00849 MHz -27.20 dBm -14.20 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.33716 MHz 18.38 dBm -11.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,82418 MHz -48.61 dBm -35.61 dB
Y
I 1 P
: 18.5EP.2020 16:2

Date: 18.SE

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dem 10 dBm:
s i ket it i) - e
10 dBm J \I 10 dem
SPURIOUS_LINE_ABS ( \
20 dBm fj 20 dBm \
-20 dBm -30 dBm
-40 dem = —— 40 dem N
-50 dem: [ -50 dBm \-\ - —
e —-“r-‘"‘——__‘*‘——.
<0 -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
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523.000 MHz | B94.000 MHz 160.000 khz 823,55750 MHz -34.38 dém -21.38 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00649 MHz -33.52 dBm -20.52 dB
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Conducted Spurious Emission
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30.000 MHz 815.000 MHz 100.000 kHz B808.13468 MHz -58.49 dBm -45.49 dB 30.000 MHz 815.000 MHz 100.000 kHz 777.53498 MHz -58.55 dBm -45.55 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.13287 MHz -57.63 dBm -44,63 dB 860,000 MHz 1,000 GHz 100.000 kHz 970.27972 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -47.07 dBm -34.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90676 GHz -42.93 dBm -29.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -43,13 dBm -30.13 dB
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30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -58.47 dBm -45.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.43 dBm -45.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.90210 MHz -57.55 dBm -44,55 dB 860,000 MHz 1,000 GHz 100.000 kHz 929. 16084 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.90077 GHz -47.17 dBm -34.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95188 GHz -43.02 dBm -30.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90376 GHz -42,99 dBm -29.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99750 GHz -43,38 dBm -30.38 db 7.000 GHz 9,000 GHz 1.000 MHz 7.98700 GHz -43.58 dBm -30.58 dB
—_— —
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Spectrum u%;" Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 772.82734 MHz -58.65 dBm -45.65 dB 30.000 MHz 815.000 MHz 100.000 kHz 785.38106 MHz -58.52 dBm -45,52 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.78322 MHz =-57.20 dBm -44,20 dB 860,000 MHz 1,000 GHz 100.000 kHz 970.27972 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.72 dBm -33.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -42.88 dBm -29.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -42,99 dBm -29.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92900 GHz -43,57 dBm -30.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99500 GHz -43.53 dBm -30.53 d&
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ctrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 800.68091 MHz -58.45 dBm -45.45 dB 30.000 MHz 815.000 MHz 100.000 kHz B805.38856 MHz -58.42 dBm -45.,42 dB
860,000 MHz 1.000 GHz 100.000 kHz 968.04196 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 999.65035 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -47.30 dBm -34.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -42,85 dBm -29,85 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89789 GHz -43,09 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99450 GHz -43.59 dBm -30.59 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98950 GHz -43.57 dBm -30.57 dB
3 15:57:0
TEL : 886-3-327-3456 Page Number 1 A5-32 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Ban

d 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.10 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
o ——
. o ERPN, N R ’ m e S PRSP R
-50 dBm
I
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 625.32109 MHz -58.60 dBm -45.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.28111 MHz -58.65 dBm -45.65 dB
860,000 MHz 1.000 GHz 100.000 kHz 994.05594 MHz =-57.73 dBm -44,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 973.21678 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -43,15 dBm -30.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928950 GHz -43,54 dBm -30.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99400 GHz -43 .48 dBm -30.48 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 630.81334 MHz -58.57 dBm -45.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 786.16567 MHz -58.68 dBém -45,68 dB
860,000 MHz 1.000 GHz 100.000 kHz 970.69930 MHz =-57.72 dBm -44,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 941.32867 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.00 dBm -34.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53037 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -43.09 dBm -30.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -43,11 dBm -30.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99450 GHz -43,40 dBm -30.40 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43.66 dBm -30.66 di&
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